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Sample Name PVCJE k)
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Sample Description Transparent plastic grains

R FR PVC

Material PVC

P b H 2012.03.23

Sample Received Date ~ Mar. 23, 2012

PR A 4 2012.03.23-2012.03.27

Testing Period Mar. 23, 2012 to Mar. 27, 2012
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Test Requested As specified by client, to test Phthalates in the submitted sample(s).
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Test Method/Test Result(s): Please refer to the following page(s).
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KIKHE Test Method
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Test Item(s) Test Method M easur ed MDL
O IR ER Phthalates ZHEN 14372:2004 GC-MS 50 mg/kg
Refer to EN 14372:2004
Ky4E R Tedt Result(s)
W H CASE ECE aE
Tested Item(s) CASNo. EC No. Content
A —FEREE Phthalates
AB — FIR W15 (OMP) Dimethyl phthalate(DMP) 131-11-3 | 205-011-6 N.D.
A8 HIR — Z5(DEP) Diethyl phthalate(DEP) 84-66-2 | 201-550-6 N.D.
AB2K I A& (DPRP) Dipropyl phthaate(DPRP) 131-16-8 | 205-015-8 N.D.
A FIR 5+ T 15 (DIBP) Diisobutyl phthalate(DIBP) 84-69-5 | 201-553-2 N.D.
A2 IR —1E T liE(DBP) Dibutyl phthalate(DBP) 84-74-2 | 201-557-4 N.D.
KRR R — %156 (DPP) Dipentyl phthalate(DPP) 131-18-0 | 205-017-9 N.D.
KRR — 1 — PeriE (DHP) Diheptyl phthalate(DHP) 3648-21-3 | 222-885-4 N.D.
A% IR T R EE(BBP) Butylbenzyl phthal ate(BBP) 85-68-7 | 201-622-7 N.D.
AR2K W IR ELE(DCHP) Dicyclohexyl phthalate(DCHP) |  84-61-7 | 201-545-9 N.D.
AR HIR — (2- 3L 2 L) IS (DEHP) Di-2-ethylhexyl 117-81-7 | 204-211-0 N.D.
phthal ate(DEHP)
AR R — 55 (DIOP) Diisooctyl phthalate(DIOP) 27554-26-3 | 248-523-5 N.D.
AB2K IR 1E ¥ i (DNOP) Di-n-octyl phthalate(DNOP) 117-84-0 | 204-214-7 N.D.
AR IR — 525 (DINP) Diisononyl phthalate(DINP) 28553-12-0 | 249-079-5 N.D.
AR IR 52415 (DIDP) Diisodecyl phthalate(DIDP) 26761-40-0 | 247-977-1 N.D.
AB2K " HI — -5 (DNP) Dinonyl phthal ate(DNP) 84-76-4 | 201-560-0 N.D.
£ & 5 TAE(DINA) Diisononyl adipate(DINA) 33703-08-1 | 251-646-7 N.D.
TR -N.D. = ARG (DT IrERmipe)
-mg/kg= ppm= )72 JL
Note: -MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million



CTI

R e
Test Report

WS RLSZE001218880002 %3 4w
Report No. RLSZE001218880002 Page 3 of 4
KrFifE Test Process
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Photo(s) of the sample(s)
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*** End of report***
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This report is considered invalidated without the Special Seal for Inspection of the CTIl. This report shall not be altered,
increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without written approval of CTlI,
this test report shall not be copied except in full and published as advertisement.
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Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen



